

**TEST REPORT**

**NUMBER : VNMT11004652**  
**DATE : 30-Mar-2011**

**APPLICANT : K.V COLLECTION INC.**  
3217 S. GARFIELD AVE., COMMERCE, CA 90040, UNITED STATES OF AMERICA,  
**ATTN : MS. TUYEN VUONG.**

Sample Description As Declared : One (1) Group Of Submitted Zipper Sample In Baby Pink Color

Fiber Content :  
End Uses : Women  
Colour : Baby Pink  
Style No. : 0980000, 1340000, 1360000, 1630000, 1640000, 1730000, 0201000, 0215000, 0226000, 0255000, 0257000, 0272000, 0362000, 0378000, 0309000, 0311000, 0313000, 0315000, 0317000, 0319000, 0459000

Order No./PO No. : -

---

TEST CONDUCTED : AS PER THE REQUEST OF THE APPLICANT. FOR FURTHER DETAILS PLEASE REFER TO ENCLOSED PAGE(S)

---

**CONCLUSION**

Total Lead (Pb) Content In Surface Coating

<u>TESTED SAMPLE</u>	<u>STANDARD</u>	<u>RESULT</u>
(1)	As Per U.S Code Of Federal Regulations Title 16 CFR 1303 And U.S Consumer Product Safety Improvement Act 2008 (HR.4040), Title I, Section 101 For Children's Products Containing Lead, Acid Digestion Method Was Used And Total Lead Content Was Determined By Inductively Coupled Argon Plasma S	PASS

Total Lead (Pb) Content In Non-Surface Coating

<u>TESTED SAMPLE</u>	<u>STANDARD</u>	<u>RESULT</u>
(2) (3) (4) (5) (6)	U.S. Consumer Product Safety Improvement Act 2008(H.R. 4040) Title I, Section 101 For Total Lead Content in Non-Surface Coating Materials (Substrate)	PASS

PREPARED & CHECKED BY :  
FOR INTERTEK VIETNAM LTD. [VIETNAM]



THANH NGUYEN  
OPERATIONS MANAGER

(THIS REPORT SHALL NOT BE REPRODUCED WHOLLY OR IN PARTS WITHOUT WRITTEN APPROVAL FROM THE LABORATORY)

**Intertek Vietnam Ltd.**

Hanoi office: B11 4th Floor, Hanoi Horizon Hotel Building, 40 Cat Linh Street, Dong Da District, Hanoi.  
Tel : (84-4) 37337094 Fax : (84-4) 37337093 Website : www.intertek.com  
Hochiminh office: 1st Floor, E.Town EW Building, 364 Cong Hoa Street, Ward 13, Tan Binh District, Ho Chi Minh City, Vietnam.  
Tel : (84-8) 62971099 Fax : (84-8) 62971098 Email : labtest.vietnam@intertek.com

**CONCLUSION :**

---

## Note :

\* = See Remark

M = Meets Buyer's Requirement

S = Satisfactory

M1 = Meets Commercial's Requirement

M2 = Meets Applicant's Requirement

M3 = Meets CA Prop 65

F3 = Below CA Prop 65

C = Conform

# = No Comment

\*\*= The Sample Is Exempt From Flammability Testing In Accordance With 16 CFR Part 1610.1(d)

N/A = Not Applicable

F = Below Buyer's Requirement

U = Unsatisfactory

F1 = Below Commercial's Requirement

F2 = Below Applicant's Requirement

NC = Not Conform

(THIS REPORT SHALL NOT BE REPRODUCED WHOLLY OR IN PARTS WITHOUT WRITTEN APPROVAL FROM THE LABORATORY)

Page 2 of 4

**Intertek Vietnam Ltd.**

Hanoi office: B11 4th Floor, Hanoi Horizon Hotel Building, 40 Cat Linh Street, Dong Da District, Hanoi.

Tel: (84-4) 37337094 Fax: (84-4) 37337093 Website: www.intertek.com

Hoachiminh office: 1st Floor, E.Town EW Building, 364 Cong Hoa Street, Ward 13, Tan Binh District, Ho Chi Minh City, Vietnam.

Tel: (84-8) 62971099 Fax: (84-8) 62971098 Email: labtest.vietnam@intertek.com

**TEST REPORT****NUMBER : VNMT11004652****DATE : 30-Mar-2011**

TEST CONDUCTED (AS REQUESTED BY THE APPLICANT)

**1. Total Lead (Pb) Content In Surface Coating**

As Per Standard Operating Procedure For Determining Lead (Pb) In Paint And Other Similar Surface Coatings (April 26, 2009), Test Method CPSC-CH-E1003-09 Was Used And Total Lead Content Was Determined By Inductively Coupled Argon Plasma Spectrometry

Result (ppm)Requirement

(1)

&lt; 10

90 ppm

**REMARK:**

ppm = Parts Per Million = mg/kg

&lt; = Less Than

**Tested Components:**

(1) Light Pink Coating On Metal (Zipper)

(THIS REPORT SHALL NOT BE REPRODUCED WHOLLY OR IN PARTS WITHOUT WRITTEN APPROVAL FROM THE LABORATORY)

Page 3 of 4

**Intertek Vietnam Ltd.**

Hanoi office: B11 4th Floor, Hanoi Horizon Hotel Building, 40 Cat Linh Street, Dong Da District, Hanoi.

Tel : (84-4) 37337094 Fax : (84-4) 37337093 Website : www.intertek.com

Ho Chi Minh office: 1st Floor, E.Town EW Building, 364 Cong Hoa Street, Ward 13, Tan Binh District, Ho Chi Minh City, Vietnam.

Tel : (84-8) 62971099 Fax : (84-8) 62971098 Email : labtest.vietnam@intertek.com

**TEST REPORT**

NUMBER : VNMT11004652

DATE : 30-Mar-2011

**2. Total Lead (Pb) Content In Non-Surface Coating**

As Per Standard Operating Procedures For Determining Total Lead (Pb) In Children's Products Test Methods CPSC-CH-E1002-08.1 And/Or CPSC-CH-E1001-08.1 Were Used And Total Lead Content Was Determined By Inductively Coupled Argon Plasma Spectrometry.

Result (ppm)

		<u>Requirement</u>
(2)	< 10	300 ppm After 14 Aug 2009
(3)	< 10	100 ppm After 14 Aug 2011
(4)	< 10	
(5)	15	
(6)	24	

**REMARK:**

ppm = Parts Per Million = mg/kg

&lt; = Less Than

**Tested Components:**

- (2) Light Pink Plastic Teeth (Zipper)
- (3) Light Pink Plastic Top, Bottom Stop (Zipper)
- (4) Transparent Plastic Reinforcement Film (Zipper)
- (5) Metal Puller (Zipper)
- (6) Metal Slider (Zipper)

---

**## END OF THE TEST REPORT ##**

(THIS REPORT SHALL NOT BE REPRODUCED WHOLLY OR IN PARTS WITHOUT WRITTEN APPROVAL FROM THE LABORATORY)

Page 4 of 4

**Intertek Vietnam Ltd.**

Hanoi office: B11 4th Floor, Hanoi Horizon Hotel Building, 40 Cat Linh Street, Dong Da District, Hanoi.

Tel: (84-4) 37337094 Fax: (84-4) 37337093 Website: www.intertek.com

Hoachiminh office: 1st Floor, E.Town EW Building, 364 Cong Hoa Street, Ward 13, Tan Binh District, Ho Chi Minh City, Vietnam.

Tel: (84-8) 62971099 Fax: (84-8) 62971098 Email: labtest.vietnam@intertek.com

**Intertek**

**NUMBER :VNMT11004652**



**Intertek Vietnam Ltd.**

Hanoi office: B11 4th Floor, Hanoi Horison Hotel Building, 40 Cat Linh Street, Dong Da District, Hanoi.

Tel : (84-4) 37337094 Fax : (84-4) 37337093 Website : [www.intertek.com](http://www.intertek.com)

Hochiminh office: 1st Floor, E.Town EW Building, 364 Cong Hoa Street, Ward 13, Tan Binh District, Ho Chi Minh City, Vietnam.

Tel : (84-8) 62971099 Fax : (84-8) 62971098 Email : [labtest.vietnam@intertek.com](mailto:labtest.vietnam@intertek.com)